



70-1 HWACHI-DONG, YEOSU-SI, JEOLLANAM-DO,  
KOREA

HTTP://WWW.CHEMWIDE.COM

FAX : (061)680-6070

TEL : (061)680-1689, 1590

### CERTIFICATE OF ANALYSIS

SHIPMENT NO.	20604578	PRODUCT	SBS	GRADE/ COLOR	SBS LG411S 500KG FLECON
LOT NO.	A300580	QUANTITY (KG)	40000	ISSUING DATE	2013/04/30
CUSTOMER	METAL PLASTIC GROUP LIMITED			PO NO	2013EETWD

### TYPICAL VALUES

PROPERTY	TEST METHOD	TEST Condition	UNIT	RESULT
Styrene Content	LSYQBS0015		%	30.8
Toluene Solution Viscosity	ASTM D445		cst	29.6
Volatile Matter	ASTM D1416		%	0.2
Yellow Index	ASTM D1925		%	2
Density	ISO2781		g/cm <sup>3</sup>	0.94
Hardness	ASTM D2240		Shore A	83

WE HEREBY CERTIFY THAT THE ABOVE-MENTIONED TEST RESULTS ARE CORRECT AND MEET OUR SPECIFICATIONS.

ISSUED BY

Q. A. MANAGER  
YEOSU SPECIALTY POLYMERS PLA